pennsylvania

ri’ DEPARTMENT OF ENVIRONMENTAL Southcentral Regional Office

PROTECTION CLEAN WATER PROGRAM

Application Type Renewal NPDES PERMIT FACT SHEET Application No. PA0088455

Facility Type Industrial INDIVIDUAL INDUSTRIAL WASTE (IW) APS ID 324060

Major / Minor Minor AND IW STORMWATER Authorization ID 1240106
Applicant and Facility Information

Applicant Name Rice Fruit Company Facility Name Rice Fruit Pkg Plant

Applicant Address 2760 Carlisle Road Facility Address 2760 Carlisle Road

Gardners, PA 17324-9684

Gardners, PA 17324-9684

Applicant Contact Benjamin Rice Facility Contact Benjamin Rice
Applicant Phone (717) 677-8132 Facility Phone (717) 677-8132
Client ID 141285 Site ID 530266
SIC Code 0723 Municipality Menallen Township
Agriculture - Crop Preparation Services
SIC Description For Market County Adams
Date Application Received August 1, 2018 EPA Waived? Yes
Date Application Accepted November 7, 2019 If No, Reason
Purpose of Application This is an application for NPDES renewal.
Approve Deny Sighatures Date
Nicholas Hong, P.E. / Environmental Engineer
X February 18, 2020
Nick Hong (via electronic signature)
Daniel W. Martin, P.E. / Environmental Engineer Manager
X /sl Maria Bebenek March 18, 2021
Maria Bebenek, P.E. / Environmental Program Manager
X
/sl March 18, 2021




NPDES Permit Fact Sheet NPDES Permit No. PA0088455
Rice Fruit Pkg Plant

Summary of Review

The application submitted by the applicant requests a NPDES renewal permit for the Rice Fruit Company, Inc. located at 2760
Carlisle Road, Gardners, PA 17324 in Adams County, municipality of Menallen. The existing permit became effective on
October 1, 2013 and expired on September 30, 2018. The application for renewal was received by DEP Southcentral Regional
Office (SCRO) on August 1, 2018. Due to changes in the treatment process, the NPDES renewal application was resubmitted
on February 3, 2021. The WQM permit application was also received for their proposed upgrade on December 1, 2020. The
NPDES and WQM will be issued simultaneously.

The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL),
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been
included in the Summary of Review section.

The subiject facility will be a 0.080 MGD (80,000 gpd) treatment facility. The applicant anticipates proposed upgrades to the
treatment facility in the next five years. The facility will expand from 0.040 MGD to 0.080 MGD. The upgrades will be covered
in the WQM permit. The NPDES application has been processed as an Industrial Waste Treatment Facility due to the type of
wastewater and the design flow rate for the facility. Using the information from the WQM submittal which was submitted in
December 1, 2020, the applicant disclosed the Act 14 requirement to Adams County Commissioners and Menallen Township
Supervisors and the notice was received by the parties on November 5, 2020 and November 16, 2020. Since the facility is an
industrial waste facility, a planning approval letter was not necessary as the facility is neither new or expanding.

Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Tributary 09101
to Opossum Creek. The sequence of receiving streams that the Tributary 09101 to Opossum Creek discharges into are the
Opossum Creek, the Conewago Creek, and the Susquehanna River which eventually drains into the Chesapeake Bay. The
subject site is subject to the Chesapeake Bay implementation requirements. The receiving water has protected water usage
for trout stocking fishes (TSF) and migratory fishes (MF). No Class A Wild Trout fisheries are impacted by this discharge. The
absence of high quality and/or exceptional value surface waters removes the need for an additional evaluation of anti-
degradation requirements.

The Tributary 09101 to Opossum Creek is a Category 5 stream listed in the 2020 Integrated List of All Waters (formerly 303d
Listed Streams). This stream is an impaired stream for aquatic life due to siltation from agriculture. The receiving stream is
also impaired for recreational purposes due to pathogens from an unknown source. The receiving waters may be subject to
the Opossum Creek total maximum daily load (TMDL) plan to improve water quality in the subject facility’s watershed. The
Opossum Creek TMDL is in draft status. Once the TMDL is implemented the facility may be subject to the TMDL.

The existing permit and proposed permit differ as follows:

The permit limits shall have (a) Phase 1 limits prior to and during the proposed construction and (b) Phase 2 limits
after construction is completed.

e Add Time Period Phase 1 to Completion of Construction for permits during this time frame
e For Time Period Completion of Construction to Expiration, the following changes:
The total flow rate shall increase to a hydraulic design capacity of 80,000 gpd.
TRC shall be replaced with uv disinfection.
Due to the Chesapeake Bay WIP, monitoring shall be required 2x/yr for nitrogen species and phosphorus

The proposed permit will expire five (5) years from the effective date.

Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in
accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which
will be considered in making a final decision on the application. Any person may request or petition for a public hearing with
respect to the application. A public hearing may be held if DEP determines that there is significant public interest in holding a




NPDES Permit Fact Sheet NPDES Permit No. PA0088455
Rice Fruit Pkg Plant

Summary of Review

hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the
hearing and in at least one newspaper of general circulation within the geographical area of the discharge.

Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review,
contact the SCRO File Review Coordinator at 717.705.4700.




NPDES Permit Fact Sheet NPDES Permit No. PA0088455
Rice Fruit Pkg Plant

1.0 Applicant

1.1 General Information

This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal for the following
subject facility.

Facility Name: Rice Fruit Package Plant
NPDES Permit # PA0088455
Physical Address: 2760 Carlisle Road
Gardners, PA 17324-9684
Mailing Address: 2760 Carlisle Road
Gardners, PA 17324-9684
Contact: Benjamin Rice
President

Ben.rice@ricefruit.com

Consultant: Fred Heerbrandt, PE (fheerbrandt@wmfhillinc.com)
Wm. F. Hill & Associates, Inc.
207 Baltimore Street
Gettysburg, PA 17325
717-334-9137

1.2 Permit History

Permit submittal included the following information.

. NPDES/WQM Application
. Flow Diagrams
. Effluent Sample Data

2.0 Treatment Facility Summary

2.1.1 Site location

The physical address for the facility is 2760 Carlisle Road, Gardners, PA 17324-9684. A topographical and an aerial
photograph of the facility are depicted as Figure 1 and Figure 2.



NPDES Permit Fact Sheet NPDES Permit No. PA0088455
Rice Fruit Pkg Plant

Figure 1: Topographical map of the subject facility

Map eFacts Query | Advanced Query | Filter Plant Source Search

ESRI Streets & Imagery © Topogr

National Geographic @ =, () @= = 2 8 % Locate Latitude and Longitude
Decimal Degrees © DD/MM/SS

Degrees  Minutes  Seconds
Latitude: 39 59 50

Longitude: -77 13 74

N
Z 2\ )
(/_//,/-\)H:rfx \ i’\/)'

Copyright:® 2013 National Geographic Society, i-cubed

Figure 2: Aerial Photograph of the subject facility

Map eFacts Query | Advanced Query | Filter Plant Source Search

© ESRI Streets & Imagery =~ Topographic National Geographic (01 (-l @D &= =» SRR i ] oS Locate Latitude and Longitude
Shestz ""“f"{] Decimal Degrees © DD/MM/SS
1) el )

Degrees  Minutes  Seconds
Latitude: 39 59 50

Longitude: -77 13 74

0 300 600ft
Imagery: Source: Esri, Maxar, GeoEye, Earthstar Geographics, CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS User Community; ESRI Streets: Sources: Esri, HERE, Garmin, USGS, Intermap, INCREMENT P, NRCan, Esri Japan, METI, Esri China
(Hong Kong), Esri Korea, Esri (Thailand), NGCC, (c) OpenStreetMap contributors, and the GIS User Community




NPDES Permit Fact Sheet
Rice Fruit Pkg Plant

NPDES Permit No. PA0088455

2.1.2 Sources of Wastewater/Stormwater

Outfall 001 receives effluent from the subject facility’s wastewater treatment facility, noncontact cooling water used in
refrigeration, and stormwater runoff.

2.2 Description of Wastewater Treatment Process

The facility generates approximately 0.024 MGD of non-contact cooling water that is piped into the wastewater treatment
plant. The remaining 0.048 MGD is generated from the process line which sorts and packages the fruits. The flow diagram
depicts flow contributions totaling 0.072 MGD. The subject facility will have a hydraulic design of 0.08 MGD (80,000 gpd)
design flow.

The heaviest production is between August to November. The production is dramatically reduced during the summer
months.

At the wastewater treatment plant, the subject facility treats wastewater using an influent equalization tank(s), a low profile

clarifier, a Hydro-Cal cavitation air flotation filter(s), a turbidity filter(s), a cartridge filter(s), and a UV disinfection prior to
discharge through the outfall.

A schematic of the proposed treatment process is shown. The 1st figure shows the overall process flow diagram for

wastewater. The 2" figure shows the treatment units utilized in the wastewater treatment plant.

Proposed Flow Diagram Evaporation Sampling Point
for Section C Outflow 001: Discharge to
8 GPM Opossum Creek Tributary
] i i Bleed-Off/Blow D
126PM | Refrigeration _@ eed-Off/Blow Down
System 1 4GPM
well
N Evaporation
L1 -
A 8 GPM
12GPM | Refrigeration @ Bleed-Off/Blow Down
: 4 GPM . .
System 2 2500 67D Refrigeration Effluent
3‘{9_!' Evaparation N - Equalization Effluent Holding for
|_\g/__ & GPM Tank Discharge Reuse
126em | Refrigeration @ Bleed-Off/Blow Down Application
System 3 4GPM - -
well Evaporation
A | 8 GPM
R 126eM | Refrigeration ’® Bleed-Off/Blow Down
System 4 4GPM
Y
ne ) o Apple RO i | 1% tage Clarifcation (Seting
well ~— Presort Line 18,000 GPD Process Water g . &l
(40— Equalization Aeration,
\4) (P(r]esort Line 2nd Stage Clarification
86PM — | Gray Packing Discharge S ." (Dissolved Air Flotation),
CH * Gray Packing Line, L
Line 14,000 GPD \ \ Foam Fractination,
Blue Packing Line, I
well ] . Dechlorination,
(3 . Cleaning & Media Filtrati
2 |BarM Blue Packing C Discharge Sanitation) edia Fiitration,
» C # | ici i
~ Line 16,000 GPD Disinfection
CC‘\ Chlorination '




NPDES Permit Fact Sheet NPDES Permit No. PA0088455
Rice Fruit Pkg Plant

HEMICAL
FEED PUMP
OLYMER INJECTION
POLYMER INJECTIO!
CHEMICAL HYDRO—CAL
FEED PUM CAF UNITS
INFLUENT & N
INDUSTRIAL ~ EQUALIZATION o Tgﬁ_ﬁgé\' Cf;}l![}iggscE
WASTEWATER TANKS LPC
FLOWS CLARIFIER .
I —— et
PACKING HOUSE | 30,000 ‘;,US\W _ .
- . - -
WACHINE Rooms | SALON | _ o N\
—— _ -—] PUMP
PRE~SIZER L _
0 | ||
SOLIDS &
HOLDING ~
TO STREAM
VIA
STORM DRAIN
BACKWASH
WATER
IND ASTEWA SY
' SCALE: N.T.S.

The facility is currently being evaluated for flow, pH, dissolved oxygen, TRC, CBOD5, TSS, and ammonia-nitrogen. The
existing permits limits for the facility is summarized in Section 2.4.

The treatment process is summarized in the table.

Treatment Facility Summary

Treatment Facility Name: Rice Fruit Company

WQM Permit No. Issuance Date
0116201 09/13/2016
0116201 A1 TBD
Degree of Avg Annual
Waste Type Treatment Process Type Disinfection Flow (MGD)
Chemical (Industrial
Industrial Waste) Coagulation Ultraviolet 0.08
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
Combination of
0.08 methods




NPDES Permit Fact Sheet NPDES Permit No. PA0088455
Rice Fruit Pkg Plant

2.3 Facility Outfall Information

The facility has the following outfall information for wastewater.

Outfall No. 001 Design Flow (MGD) .08

Latitude 39° 59' 45.96" Longitude -77°13'6.08"

Wastewater Description: IW Process Effluent without ELG

The subject facility outfall is within the vicinity of another sewage/wastewater outfall. The downstream outfall is the Pitzer
garage (PA0083615) which is about 0.93 miles from the subject facility. The facility is inactive.

2.3.1 Operational Considerations- Chemical Additives

Chemical additives are chemical products introduced into a waste stream that is used for cleaning, disinfecting, or
maintenance and which may be detected in effluent discharged to waters of the Commonwealth. Chemicals excluded are
those used for neutralization of waste streams, the production of goods, and treatment of wastewater.

The subject facility utilizes the following chemicals as part of their treatment process.

e Brennfloc CP-2606 for polymer mix formulation. This consists of a coagulant and a flocculant.
e Sodium bisulfite 38-40% for chlorine neutralizer.

e Citric acid for pH buffer in fruit dump tank

¢ Hydrogen peroxide for biocide in cooling towers

e CT-S1 for scale inhibitor in cooling towers



NPDES Permit Fact Sheet

Rice Fruit Pkg Plant

2.4 Existing NPDES Permits Limits

The existing NPDES permit limits are summarized in the table.

PART A - EFFLUENT LIMITATIONS, MONITORING, RECORDKEEPING AND REPORTING REQUIREMENTS

NPDES Permit No. PA0088455

I.A.  ForQutfall 001 , Latitude 39° 59 50" . Longitude 771307 . River Mile Index 148 . Stream Code 09101
Receiving Waters: Unnamed Tributary to Opossum Creek
Type of Effluent: Effluent from fruit sorting and packing lines and non-contact cooling water
1. The permittee is authorized to discharge during the period from October 1. 2013 through September 30, 2018.
2. Based on the anticipated wastewater characteristics and flows described in the permit application and its supporting documents and/or amendments, the
following effluent limitations and monitoring requirements apply (see also Additional Requirements and Footnotes).
Effluent Limitations Monitoring Requirements
Parameter Mass Units (lhs/day) ™ Concentrations {mg/L) Minimum 2 | Required
Average Daily Average Daily Instant. Measurement Sample
Monthly Maximum Minimum Monthly Maximum Maximum Frequency Type
Flow (MGD) Report Report 2K 2K 2K 2K Continuous Measurad
pH (S.U.) XX KKK 6.0 KX KX 9.0 1/day Grab
Dissolved Oxygen XKX XXX 5.0 XXX XHX XXX 1/day Grab
Total Residual Chlorine KX 20 KHX 0.20 20 0.67 1/day Grab
8-Hr
CBOD5 XXX KX KX 25 50 52 2imonth Composite
8-Hr
Total Suspended Solids XHX KX KX 30 60 75 2imonth Composite
Ammonia-Nitrogen 8-Hr
May 1 - Oct 31 XKX KX XX 15 3.0 37 2imonth Composite
Ammonia-Nitrogen 8-Hr
Nov 1 - Apr 30 KKK KX XX 45 9.0 1.2 2/month Composite

Samples taken in compliance with the monitoring requirements specified above shall be taken at the following location(s):

at Qutfall 001

3.0 Facility NPDES Compliance History

3.1 Summary of Inspections

A summary of the most recent inspections during the existing permit review cycle is as follows.

The DEP inspector noted the following during the inspection.

05/08/2014:

e The outfall area and channel leading to the main receiving stream had a whitish, slimy growth covering the channel
substrate. This growth appeared to be a bacterial growth known as Sphaerotilus. The presence of Sphaerotilus in

a receiving stream is indicative of high strength organic loading to the stream. At the point where the channel met

the main stream, a large amount of white sudsy foam collected on the surface of the water. The facility was advised
that this condition at the outfall and receiving water is a violation of the NPDES permit Part A under Additional
Requirements. There should be no floating solids, scum, sheen, foam, or other substances that result in observed

deposits in the receiving water. The facility reported that composite sample results were usually well below permit

limits. The facility was not certain why the growth was occurring at the outfall. It was reported that composite

samples are collected 2x/month during the day shift but most of the clean-up happened on the night shift when a

greater load of wastewater was sent to the wastewater plant. The facility was advised to collect some composite
samples at night during clean-up to gain a more representative sample of wastewater.
e The DMRs reported that 23 out of 26 days in April 2014 the flow was well above the 0.04 MGD permitted limit.



NPDES Permit Fact Sheet NPDES Permit No. PA0088455
Rice Fruit Pkg Plant

The DAF and holding tanks had a large amount of the same white sudsy foam found in the receiving stream.
The facility was advised that should they use a de-foaming agent they will need to obtain DEP approval.
Based upon the Sphaerotilus growth and foam in the receiving stream it did not seem the current treatment
process was adequate to meet the plant’s treatment needs. The facility was advised to further investigate the
current issues that led to the cited violations.

08/19/2015:

The outfall area appeared to be mostly clear of any filamentous growth that was present at the outfall during the
last inspection on 05/08/2014.

The facility was advised to calibrate the pH meter on a daily basis.

The facility was advised to check the TRC meter against chlorine color standards.

The facility stated that they are in the process of building a larger DAF unit with hopes to improve their overall
treatment.

03/16/2016:

The inspection was completed in response to a message from the facility reporting that the influent tank was
structurally deficient and needed to be taken offline and replaced as soon as possible due to safety concerns. The
facility proposes to replace the failing 20,000 gallon influent tank with the current 20,000 gallon effluent tank and
add a new 5,000 gallon tank as an effluent tank.

During the inspection, the influent tank was actively leaking from the bottom right-side. The leaking wastewater was
at a rate of about 1 gal/min which was flowing to a sump pit and being pumped back into the influent tank with a
small sump pump. The facility was advised that a WQM permit would be needed before adding the new 5,000 gallon
tank. As a follow-up inspection on 3/21/20186, this requirement was relaxed by DEP due to the urgent nature of the
tank replacement. The facility was required to submit the necessary paperwork within 15 days after the tank was
installed.

The presence of a whitish-grey bacterial growth (Sphaerotilus bacterial) was observed in the entire length of the
outfall channel leading to the UNT of Opossum Creek. The facility was informed of this find in a phone message on
3/17/2016. The facility was cited for a violation for the same issue on 5/8/2014. The presence of Sphaerotilus
bacterial at a discharge point is usually an indication of a significant organic or nutrient load in the treated effluent.
The facility’s monthly discharge monitoring reports did not indicate based on their CBOD results a high organic